
XL-MS199  Rev.  A

2-, 4-Pin Z-Frame 
Mechanical Suspension/
Slider Package for Chassis 
Trailer Applications

Z-FRAMEPARTS LIST

Suspension and Slider Parts List 

1



2 XL-MS199 Rev. A

Z-FRAME MECHANICAL SUSPENSION PARTS LIST 

Z-Frame Mechanical Suspension Parts List
ITEM HOLLAND
NO. DESCRIPTION PART NO. QTY.
1 Z-Frame with hangers See page 3, Chart 1 1
2 Rear Hold Down Assembly See page 3, Chart 2 -
3 Pin Cage Assembly See page 3, Chart 2 -
4 Pull Arm SL0041-01 1
5 Cotter Pin XB-CTP-014-59 1
6 Washer XB-PW-016-08 1
7 Fixed Torque Arm SP0143 2
8 Adjustable Torque Arm SP0123 2
9 Bottom Plate SP0099 4
10 Top Plate SP0178 4
11 U-Bolt See Chart above 8
12 Seat Riser See Chart above 4
13 Flange Nut, 7/8˝ XB-SP0012-36 8
14 Screw, Hex Cap, 7/8˝-14 x 5-3/4˝ XB-SP0050-01    2
15 Screw, Hex Cap, 5/8˝-11 x 4-1/2˝ XB-SP0050-71 8

Z-Frame Mechanical Suspension Parts List
ITEM HOLLAND
NO. DESCRIPTION PART NO. QTY.
16 Spacer XB-SP0145 8
17 Nut, Hex 5/8˝ XB-SP0012-10 24
18 Screw, Hex Cap, 5/8˝-11 x 1-1/2˝ XB-SP0050-91 16
19 Torsion Cam Shaft See page 3, Chart 2 -
20 Screw, Hex Cap, 7/8˝-14 x 4-3/4˝ XB-SP0050-75 6
21 Slide Pad XB-SL0312-01 2
22 Screw XB-STS-008-16 16
23 Nut, Hex, 3/4˝-16 XB-SP0011-44 16
24 Washer XB-SP0016-67 16
25 Front Hanger Roadside SP0156-02 1
26 Front Hanger Curbside SP0156-01 1
27 Center Hanger SP0168 2
28 Rear Hanger Roadside SP0055-01 1
29 Rear Hanger Curbside SP0055-02 1
30* Spring -
* Supplied by trailer manufacturer.

3

22 (8 - 16 FT. LBS.)

5, 6
4 25, 26 7

18, 17

1

28, 29

2

15, 16, 17

3010

9
8

13, 14

11

12

23, 24 (275 - 300 FT. LBS.)

(130 - 150 FT. LBS.)

(35 - 50 FT. LBS.)

(275 - 300 FT. LBS.)

13, 20 (275 - 300 FT. LBS.)

U-Bolt Chart
HOLLAND

LENGTH PART NO.
8-3/8˝ XB-SP0074-G
8-7/8˝ XB-SP0074-H
9-3/8˝ XB-SP0074-J
9-7/8˝ XB-SP0074-K
10-3/8˝ XB-SP0074-L
10-7/8˝ XB-SP0074-M
11-3/8˝ XB-SP0074-P
11-7/8˝ XB-SP0074-R
12-3/8˝ XB-SP0074-S

Seat Riser Chart
HOLLAND

HEIGHT PART NO.
3/4˝ SP0142-01

1-1/4˝ SP0142-02
1-3/4˝ SP0142-03
2-1/4˝ SP0142-04
2-3/4˝ SP0142-05
3-1/4˝ SP0142-06

21

IMPORTANT: Z-Frame Suspension components vary by assembly part number and OEM/Chassis builder specifications. To ensure proper part
number identification before placing order, refer to OEM/Chassis builder's specifications or visually check component to be
replaced for part number. If part number can not be identified or confirmed please contact Holland technical service for 
assistance - 888-396-6501.



Z-FRAME MECHANICAL SUSPENSION PARTS LIST continued

IMPORTANT: Z-Frame Suspension components vary by assembly part number and OEM/Chassis builder specifications. To ensure proper part
number identification before placing order, refer to OEM/Chassis builder's specifications or visually check component to be
replaced for part number. If part number can not be identified or confirmed please contact Holland technical service for 
assistance - 888-396-6501.

Chart 1
I-BEAM HOLLAND
CENTERS PART NO.

36˝ SL0049
37˝ SL0049-03
38˝ SL0049-01
43˝ SL0049-04
44˝ SL0049-02

XL-MS199  Rev.  A 3

I-BEAM CENTERS

2

19

4-PIN, Z-FRAME

3

Chart 2
LAST 
4 DIGITS ITEM ITEM ITEM
OF NO. NO. NO.
PART NO. 2 QTY. 3 QTY. 19 QTY.

2360 SL0322 2 SL0318-03 1 NA -
2370 SL0042-01 2 SL0318-04 1 NA -
2380 SL0322 2 SL0318-01 1 NA -
2430 SL0042-01 2 SL0318-05 1 NA -
2440 SL0322 2 SL0318-02 1 NA -
4360 SL0062-03 1 SL0062-03 1 SL0370-28 1
4380 SL0062-01 1 SL0062-01 1 SL0370-28 1
4430 SL0062-05 1 SL0062-05 1 SL0370-28 1
4440 SL0062-02 1 SL0062-02 1 SL0370-28 1
2361 SL0071-03 1 SL0070-03 1 NA -
2381 SL0071-02 1 SL0070-02 1 NA -
2441 SL0071-01 1 SL0070-01 1 NA -
4361 SL0069-03 1 SL0069-03 1 SL0370-28 1
4371 SL0069-04 1 SL0069-04 1 SL0370-28 1
4381 SL0069-01 1 SL0069-01 1 SL0370-28 1
4431 SL0069-05 1 SL0069-05 1 SL0370-28 1
4441 SL0069-02 1 SL0069-02 1 SL0370-28 1



Copyright © February 2007 • The Holland Group, Inc.

www.thehollandgroupinc.com

Holland USA, Inc. Facilities:

Dumas, AR Muskegon, MI
Holland, MI Warrenton, MO
Monroe, NC Wylie, TX

Ph: 888-396-6501 Fax: 800-356-3929

Holland International, Inc.

Holland, MI
Phone: 616-396-6501
Fax: 616-396-1511

Holland Equipment, Ltd.

Norwich, Ontario • Canada
Phone: 519-863-3414
Fax: 519-863-2398

Holland Hitch Western, Ltd.

Surrey, British Columbia • Canada
Phone: 604-574-7491
Fax: 604-574-0244

Holland Hitch of Canada, Ltd.

Woodstock, Ontario • Canada
Phone: 519-537-3494
Fax: 800-565-7753

4 XL-MS199 Rev. A


